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Attention: Brian Meyer (Revised Report 1/14/16)

REPORT OF MECHANICAL TESTS

SAMPLE ID: 1 Each, #1 Carbon Fiber Cover WBC1417-700 Rev C

SUBJECT Weight Bearing Case (WBC) Load Test

SPECIFICATION: Tested per Clause 9.8.3.2 a) of IEC 60601-1:2005 +A1:2012 per client's
directions

PROCEDURE: A 14” diameter disk was placed on Sample, and Loaded to 1500lbs
for 1 minute.

TEST INSTRUMENT: Instron Model 5500R w/ Bluehill 3 Software(Cal Due 3/16)

RESULTS: Specimen was not damaged during testing.

Rated Load Load Applied
(Ibs) (Ibs)
750 1500
S S
e ; ;
Karl Schmitz, Director
KS/jlm Materials Testing

i AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
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